Complete Rough Box G-8805

POS NO. |SPARE PART DESCRIPTION PCS. |PRODUCT NO.
1 SUPPLY INSTALLATION 1 2283.29
2 EXTENSION 1 2283.71
3 CAP 1 2283.83
4 ADAPTER 1 2283.74
5 COVER @26 1 2042.52
6 MOUNTING KIT 1 2283.84
7 ROUGH BOX 1 2283.28
8 WASHER @8 2 2283.80
9 SCREW M8x80 2 9903280
10 WASHER @5 4 2283.81
11 SCREW M5x35 4 9903281
12 WASHER @35 2 2283.82
13 NUT W27x1/19" 2 2283.85
14 CERAMIC CARTRIDGE 2 2038.31
15 ADAPTER 2 2072.25
16 SCREW M4x70 2 9903236
17 STOP VALVE COVER 2 2251.70
18 CONNECTOR 1 2283.40
19 O-RING SEAL (20.3x2.4)mm 1 9916170
20 3/4” THERMOSTATIC VALVE 1 2084.21
21 SCREW M4x50 4 9903148
22 TEMPERATURE LIMITING RING 1 2084.26
23 THERMOSTATIC VALVE COVER 1 2283.78
24 SCREW M5x60 2 9903.247
25 O-RING SEAL (17x1.8)mm 1 9917175
26 O-RING SEAL (16x1.8)mm 2 9917159




